POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
Three hole washbasin Mixer E-2500-LM15 2375000
1 Valve body G1/2" 2 |2123400
2 |Drain 1 (2112400
3 Spout with head 1 2099040
4 Column base 1 |2067150N
5 Column 1 |5216400N
6 Connection pipe 1 |2016260
7 Cover_fi38 2 |2004940
8 Handle Arm LM15 2 12011500
9 Ring Adz? 38 Atlantis 1 |5301730
10 |Hose G1/2-G3/8-450 2 |2900608
11 |Hose G1/2 L=350 2 12901030
12 |T-connection 1 |2016280N
13 |Ceramic head L Flush 1 |2002860
14 |Ceramic head R Flush 1 12002870
15 |Ring fi38 2 12004970
16 |Head LM10 2 /2048510
17  |Steel washer 1 |2016330
18 |Pulling rod extension set 1 |2376980
19 |Nipple NW G3/8-G1/2 2 12900480
20 |Pulling Rod with head 1 |2067240
21 |Spout Mounting Set 4 12012300
22 |Cross handle C6 2 2048300
23 |Nut 1 |2410080
24 |Connector M16x1/M16x1 1 2048450
25 |Plug Set. H 1 ]2002750
26  |Plug M8x1 2 /2048570
27 |Nozzle 4 1 2016290
28  |Rubber washer 1 |2016310
29 |O-ring 49x2 1 19917490
30 |Gasket 18.5x12.5x3 2 |2076455
31  |Aerator M24x1 1 2402860
32 |Plug Set. 1 12002720
33 |Oring13,1x1,8 3 |9917127
34 |0O-ring 10,3x2,4 1 (9916086
35 |Screw M4x4 1SO-4029 4 19903028




